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Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING. .
When ordering parts, please specify the model and serial number of the product..
* Indicates a component that is not available as an individual part.

G*™ Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION ary.
1 71151-G01 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5)......... S 1
2 71153-GO1 BALL DEFLECTOR (PASSENGER SIDE) «.evevereeeeeosereooess oo S 1
3 71154-GO1' BALL DEFLECTOR (DRIVER SIDE)....occcccorvire e 11
4 00614-G5  SCREW, #8 - 18 X 5/8" LG ovoeeeeceerereesieeees s eeeaetesanes ST s 6
5 71158-GO1 " INSTRUMENT PANEL INSERT (4 CUP HOLDER) «....vvoce. R
6
7
8 TU5-GOT | VINYL TRIM oioerserrseerenmsenscnssesonssos st SR 2
9 71055.GO1 | RIVET, 316" X 1" LG (ALUMINUMY) i s 10
10
11 | | ,
12 71413-G01. | 'SPLASH PANEL oo e, e eniaestbemmeeseaaieaentes .. 1
13 | 16816-G2 | RIVET, 1/4" X 3/4" LG ooovoocsseecsicnrsnnsesionees ST 1 s
14
15 _ , _
16 | 27647-G01 | LABEL (SAFETY) coooooooooooooeeo oo oeeses eeeeeseeseeeseeeeeseeseeeseessssesmmssmmares s senneeoe e 1
17 | 35345-GO1 | LABEL (SAFETY - EC)..oommmmmroeeecermminnsinssssssssisssssdasssssssssssssiessssesonnss SRR 1
18 74443-G01 | LABEL (ANTI-ROLLBACK) .oouccvoercrmecerinmasicnnnscossssmsssesanens SRS g o1
19 | |
20
21
22 | 01038:GOT | BOLT, 1/8 =20 XAU16" LG oo 4
23 | 16469-G1 WASHER, 14" +oooeoooeooeeeooee oo ssee e S 2
28 | 01057-GOT | RIVET, 18" X 1% LG oottt sttt S 2
25 | 27166-G04 | FRONT SHIELD ..ooccrsivermrreen oo oo e e I
96 | 70725-G01 | FRONT SHIELD BRACE .ooooroossseerresseesemroeeeeesoosooeeeeeeesoeoeeeesssssess e 2
27 |
28
28" | TAOB1-G™ | COWLoooosooioeosiosossesoesetee e oo e e 1
30 71055-G01 | RIVET, 316" X 17 LG (ALUMINUM) oot esesissssnsnssscesenseees 9
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Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Depariment for additional information.

ITEM | PARTNO. | 1 2 3 4 § DESCRIPTION lary.
31 10570-G11. | RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) .omoooeieemeeeeee e eeeeieee sl 2
32 71056-G01 | BOLT, 5/16 - s T c OO OO 4
33 | 00570-G2 | WASHER, 5/16 . .cocvveerionrsiosiessoeneeeesasesomsms osios oo oo oo 4

34 00438-G6 BOLT, 516 - 18 X 3/4" LG (WITH TOP) tevovevieieierss oo ssiereeee Sosimeeemnseenee 2
35 00571-G2 WASHER, FLAT-TYPE-A............... TR, et saenes ST -
36 |
37 71037-G02 | E-Z-GO NAMEPLATE (GOLD) ...cocouemumucrecmmeneresineeneesienscecesnceseeesaseee I 1
38 71597-GO1 NUT, SELF-THREADING......... eeeeetesieaseeetretenereaereaetse s e ara st e nanan it .2
39 '

40 s SERIAL NUMBER PLATE (EARLY PRODUCTION) ....cvvoemeirncrenennnacennas S 1
41 * EC PLATE (EARLY PRODUCTION).......coororrreeoeeee S 1
42 | 01041-GOf RIVET, /8" X AB/MB" LG oo seeaerseeeeeessseesonees e ] 4
43 | |
44 _ _

45 74239-G01 | INSTRUMENT PANEL WOODGRAIN APPLIQUE KIT w...oootonrimnsnssniinnnniind] 1
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